& HYMECH PUMP

No Qty Pascription

001 1 Backplate Gasket

005* 4or5 Dubo Washer M8

006 1 Key 3/16"

007 1 Impeller 3/4" Keyed

008 AsRBeq Shimm 0,2mm (Sid Imp.)

009 1 ____Impeller 5/8” UNF Screw On

011 As Req  Shimm 0,2mm (screw imp)

015 2 Plug with ‘C’ ring

016 1 Discharge Elbow

018* 1 Discharge Gasket

[GE Backplate Housing

0z2c* 1 Suction Gagket

021 1 Wear Plate

022 i Mechanical Seal

023 1 Purnp Housing

025 1 Suction Valve

027 1 Housing 'O’ Ring

p28 2 Coupling Washer

p28 2 Quick Coupling Set

033 3 Hose Clamp .

034 1 Strainer )

043  * ‘Gasket Set -

105 Oori Dubo Washer M1 (EY20)

108 Asreg.  Shimm 0,5mm (8td. imp.)

111 Asreg.  Shimm 0,5mm (screw imp.)
208 4 Screw M6 x 12

214 Borg Bolt M8 x 25 HT

215 4or0 Bolt M8 x 30 (diesel)

230 8 M8 Serrated Washsr

240 1 Bolt 5/16 x 1" UNF

244 4 Bolt 5/16 x 1 1/4" UNF

242 tor0 Bolt 3/8 x 1° UNF (EY20}
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